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                               Calcium and Vitamin D supplements
What is Calcium and Vitamin D?              
Calcium is a mineral and is important to ensure strong and healthy bones.  It also helps nerves and muscles work properly.  Vitamin D assists in the absorption of calcium.

Why is Calcium and Vitamin D prescribed?

Osteoporosis is thinning of bones with reduction in bone mass. It can be partly due to low calcium intake, or low calcium absorption.  Osteoporosis in children may be due to various diseases, medications, or lifestyle issues such as diet and activity.  
Prednisone is associated with increased bone loss, and it is recommended that most children and adolescents taking prednisone take calcium and vitamin D supplements. 
How is osteoporosis diagnosed?
Osteoporosis is diagnosed by showing a low bone density (strength).  Bone density is tested by doing a special x-ray called a DEXA scan.  Many children and adolescents will have this test done soon after starting prednisone and then yearly.  If there are abnormalities in the Dexa scan, it may be done more frequently.  Bone density varies greatly with age and therefore these Dexa scans can be difficult to interpret in children.  
How much Calcium and vitamin D do children need?
The amount of calcium and vitamin D required depends on many factors such as age, gender, drugs taken, type of disease, and bone density.  For most people, a daily intake between 1000mg and 1500mg of calcium is recommended.  The table below gives safe intake levels of calcium. The recommended amount of vitamin D is controversial; although the Canada Food Guide recommends 400 IU daily, some are recommending higher doses (up to 1000 IU daily).  
                                                    Calcium                            Vitamin D

2-3 years                                       500 mg                                   400-1000 IU

4-8 years                                       800 mg                                   400-1000 IU

9-18 years                                   1300 mg                                   400-1000 IU

Check with your physician regarding calcium and vitamin D requirements.  It is possible to take too much calcium and vitamin D, therefore ensure your child is only taking the recommended amount.
What foods contain Calcium and Vitamin D?
Dairy foods are very high in calcium, especially milk, yogurt and cheese.  Other good food sources include calcium-enriched orange juices, rice beverages, and soy beverages.  For information on specific foods go to:   Food Sources of Calcium and Vitamin D at www.HealthLinkBC.ca/healthfiles/index.stm
What should you do to improve bone health?
· Physical activity is very important in increasing bone density and building strong bones.  Weight bearing activities (walking, running, jumping, etc) are most helpful for good bone health.  
· Eat a healthy diet with good sources of vitamin D and calcium

· If taking prednisone, talk to your doctor about taking calcium and vitamin D supplements.   

· Avoid smoking and alcohol.
· Avoid caffeine and salt as it can lead to poor bone health; caffeine is found in coffee, tea, hot chocolate, and some soft drinks.
What type of supplements should be taken?
There are a wide variety of different vitamin D and calcium supplements available.  Below is a list of some supplements you may find. Make sure you read the labels carefully or ask a pharmacist as the amounts of vitamin D and calcium vary.
· Tums is a good source of calcium.  Regular Tums: 200mg. Extra-strength:  300mg, Ultra-strength:  400mg.

· Caltrate supplements come as a tablet or a soft chewable form in different flavors.  Caltrate contain 600mg of calcium and 400IU of vitamin D.
· Viactiv provide 500mg calcium and come in a chewable form. 
Bisphosphonates are a class of drugs that can prevent or reverse the loss of bone mass; these medications are used in the treatment of severe osteoporosis in adults.  The use of these medications in children is limited and is usually recommended in children with fractures caused by osteoporosis.
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